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DESCRIPTION

SERIAL NUMBER START OF
SERIES
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1.022522
1.011114

1.017867
1.023992
1.030308
1.0151
1.030302
1.029934
1.029824
1.030831
1.038485
1.020173
1.032029
1.032030
1.030303
1.031725
1.029870
1.031131
1.030102
1.017958
1.030304
2.014298
1.018200
1.4066
1.033032
1.018323
1.026930
1.034405
1.011057
1.2102
1.1656

1.2275

1.8773
1.016246

1.4557

1.5447
1.6835
2.014672
2.011922
2.014297
2.011970
2.0381

1.030305
1.030949
1.017422
1.025052
1.017870
1.018014
1.028158
1.018303
3.022459
1.020058
1.1572
1.5899
nfs
1.031978
1.031977
1.031976
1.2636
1.018521
1.018522
1.018523
1.031979
1.2402

1.032031

Klixon thermostat 105 °C
Crossheaded self-tapping screw
(3,9x9,5)

Heat exchanger

Gasket (24x16x2)

O-Ring (12.5x2.5)

Crossheaded screw (M5x12)
Burner (11 ramps)

D.14 pipe, gas connection

Cold water inlet pipe (d.14)
Wiring connection themostat
Frontal frame

D.16 pipe, gas valve - manifold
Pilot assembly, G20 - (propane air)
Pilot assembly, LPG

G20 11 ramps gas manifold

LPG 11 ramps gas manifold

D.14 pipe, valve - exchanger
D.4.7 nozzle L type, diaphragm
Nozzle holder fitting

Flow boiler connection pipe (d.14)
Pilot tube

Plastic grid, bottom

Spring, flue outlet fixing
Self-tapping screw (3,5x9,5)
D.1.8 clip

Battery R20 1,5V

Lowered brass nut (1/2"F)
Gasket (18,5x11,5x2)

Pressure point screw
Crossheaded screw (M5x16)
Nickel-plated crosshead self-tapping
screw (3,5x6,4)

Flat pointed crossheaded self-tapping
screw (4,2x9,5)

M3x4 screw for pilot head
Crossheaded self-forming screw

(M4x8)
Crossheaded self-tapping screw with

shoulder (4,2x9,5)

Nylon shell for faston connector
85°C bimetallic thermostat

Rx deflector

Angle bracket, flue outlet front fixing
Casing framework

Control unit guard bracket

Nut (1/2" F) for flanged end pipe
(d.14)

G20 water - gas valve

LPG water - gas valve

Gasket (7x4x1)

Control unit

20x2 O-ring

Wiring, control unit - battery holder
Gasket (28.4x22x2)

Twin battery holder

Flue hood group

Tube fitting (Vabco, d.14, -1/2"M)
Ball valve (Vabco, d.14, 1/2" M)
Wall plug package (d.10x50)
Frame

Knob mount

Gas selector knob

Temperature control knob
M4x20 screw

Diaphragm with plate

Gas selector seal

Gas selector

Water assembly

Crossheaded flat pointed self-tapping
screw (3,9x6,5)

Pilot assembly head

2.014671

|Lx deflector




